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I . SAMPLE DESCRIPTION £ 5 ik

Sample
Model LP521630 250mAh 3.7V
FmEs
Manufacturer | SHENZHEN PKNERGY ENERGY CQO., LTD
il & HONT a7 B ge IR A FR A &
Addiess 2nd Floor, 4th Building, Meitai Technology Park, No.1231, Guanguang Road, Osmanthus
bk Community, Guanlan Towm, Longhua New Area, Shenzhen
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Product Name Li-ion Polymer Battery

LS HETFEREGYEh

Packaging
Trade Mark Battery Prismatic dimensions

- Shape : ’ ; (285X225X240)mm
{(LXWXT)

Nominal Rated Battery
Voltage : Capacity et Number 560/PCS

FRRRHE Wi A ety & H B

Net weight of
Gross weight batteries per
per package package 2.688kg/packing
FUBMER FOBAEE
T

Receiving Completing
Date Jun. 11, 2020 Date Jun. 11, 2020
i H sERH

II. STANDARD #7#
20 Revised Edition of the {Recommendations on the Transport of Dangerous Goods, Model

Regulations? (ST/SG/AC.10/1/Rev.20).
CRF AR AR RN ) WAL 20 h.

M. TESTITEM L1 H

1). Drop test #:7&illlis
2). Packing weight test {225 & 2115,

IV. TEST METHOD lif jyi%

The package of batteries is dropped from 1.2m, Stimes per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.

RV EL B (B & G LT ELARAF) A 1.2 KIS T RE B3 S v RO TR s
JRAR, B — BB R REAR PR — i Y 1.2 KERTEI, JF Hi A OE R B =

Report No. 1% %5 : NCT20024118XB1-2 Page2 #2 i
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn




Lithium Battery Drop Test Report
Jlﬁﬁ E%ﬁé #&ﬁ W iﬁ#@mwa P .

top

|
v

angle

V. TEST APPARATUS it {x 2%

Calibration Date
{Due Date
e B B H

NCT-013 Drop test instrument ox b 2019. 11 25
B M A % 2020. 11. 24

Serial No. Name of Equipment Model

WG AR A5

Electronic scale 2019, 11. 25
FLF AT 2020, 11. 24

NCT-070

VI. TESTRESULT Mik&EH
1) Drop test k&M

Drop position Test status Conclusion

ERIEALEL TN 5w
Front Without damage packaging Pass
Al T BAREE R G
Edge Without damage packaging Pass
Pk BB i Gt
Angle Without damage packaging Pass
b4 BREERT Gt
Side Without damage packaging Pass
N BB i Gt
Top Without damage packaging Pass
THA BB i Gtk
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Test item Weight #E 5 Remark
Jm H (kg) HE
Packing weight test
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Photos [}t
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Package fi#: (Ti8)

Report No. 1% %5 : NCT20024118XB1-2 Page4 # 4 i
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn




Lithium Battery Drop Test Report

Package 14%: (¥#4i5)
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Important Notice

1. The test repott is invalid without the official stamp of NCT.
ARG L NCT mE .

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

A2 NCT HHFE, TMEHs IR ARGH.
3. The test report is invalid without the sighatures of Ratifier, Reviewer and Testing engineer.
FREHELHEN. FRA RERANELTH.

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BB, 54, ZH. 98, el SRS RGP
5. Objections to the test report must be submitted to NCT within 15 days.
MMEHEER M TWEIREZHE 15 KRR AABHED.
6. The test report is valid for the tested samples only.
A PO R il R
7. The Chinese contents in this report are only for reference.

AT PR XRERESE.

******End Of Report *ﬁ%%ﬂi******
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